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Table 1. Chemical properties of materials
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Fig. 1. (a) cement, (b) fly ash, (¢) GGBFS slag, (d) micro silica fume
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Fig. 2. Granulation graph of stone materials used in the present study
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Table 2. The mix designs used for one cubic meter
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Fig. 4. Molding of specimens
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Table 4. Results of the compressive strength test
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Table 5. Results of the tensile strength test
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Table 6. Test results of the flexural strength of beams
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Table 7. Results of water absorption percentage
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Fig. 13. Graph of water absorption percentage of mix designs
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Fig. 15. The ultrasonic pulse velocity testing machine
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Table 8. Results of the ultrasonic pulse velocity test
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Fig. 16. Graph showing the ultrasonic pulse velocity in the mix designs
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Table 9. Impact Resistance test results for all group
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